



## Test Certificate: Chilt/P05019/rev1

This certificate is awarded to:

**Pacific Rim Wood (UK) Ltd**  
Royal Victoria House  
The Pantiles  
Royal Tunbridge Wells  
Kent  
TN2 5JU

This document confirms that performance testing to PAS 23-1: 1999, Amendments 1 and 2 and Corrigendum 1 General performance requirements for door assemblies, and PAS 24-1: Amendments 1 and 2 1999, Enhanced security performance requirements for door assemblies, was conducted on your specimens from 20 September to 23 September 2005 and the following results were achieved.

Summary of testing procedure	Result
PAS 23-1: 1999 – Clause 6.10	Pass
PAS 24-1: 1999 - Clause A.6, A.7, A.10	Pass

*The results relate only to the specimens tested, as detailed in technical specification document number Chilt/P05019/tec1/rev1*

Paul Andrews - Test Engineer  
Date: 23 July 2007

Vincent Kerrigan – Deputy Testing Manager  
Date: 23 July 2007

*This is an electronic copy of the report which is not embossed and is uncontrolled if printed.*

### Chiltern Dynamics

Chiltern House, Stocking Lane, Hughenden Valley,  
High Wycombe, HP14 4ND, United Kingdom  
Tel: 01494 569800  
Fax: 01494 564895

Web: [www.chilternfire.co.uk](http://www.chilternfire.co.uk)  
Email: [cif@chilternfire.co.uk](mailto:cif@chilternfire.co.uk)

This document is confidential and remains the property of Chiltern International Fire Ltd



1762